Chief RPA228

Chief RPA228 manual

(1)
  • INSTALLATION INSTRUCTIONS
    Milestone AV Technologies, and its affiliated corporations and subsidiaries (collectively, "Milestone"), intend to make this manual accurate and complete. However, Milestone makes
    no claim that the information contained herein covers all details, conditions or variations, nor does it provide for every possible contingency in connection with the installation or use
    of this product. The information contained in this document is subject to change without notice or obligation of any kind. Milestone makes no representation of warranty, expressed or
    implied, regarding the information contained herein. Milestone assumes no responsibility for accuracy, completeness or sufficiency of the information contained in this document.
    Chief Manufacturing, a products division of Milestone AV Technologies
    8401 Eagle Creek Parkway, Savage, MN 55378
    • P: 800.582.6480 / 952.894.6280 • F:877.894.6918 / 952.894.6918
    8802-000288 Rev01
    ©2009 Milestone AV Technologies,
    a Duchossois Group Company
    05/09
    SSB-228, SSM-228, SLB-228 and SLM-228 Interface Brackets
    SSB-228, SSM-228, SLB-228 and SLM-228 Interface Brackets are designed for use with Chief® Series Projector Mounts. See the specific
    installation instructions provided with the mount for additional installation information.
    Unpack carton and verify kit contents. If any listed parts are missing, immediately contact a Chief Customer Service representative.
    WARNING: IMPROPER INSTALLATION CAN LEAD TO EQUIPMENT FALLING CAUSING SERIOUS PERSONAL INJURY AND
    DAMAGE TO EQUIPMENT! DO NOT substitute hardware. Use only hardware supplied by manufacturer!
    Installation Instructions
    WARNING: OVER TIGHTENING OF SCREWS CAN DAMAGE PARTS AND CAN LEAD TO SERIOUS PERSONAL INJURY AND
    DAMAGE TO EQUPIMENT! DO NOT over tighten screws when installing interface brackets.
    NOTE: Step 1 is only required when installing an SLB/SSB interface bracket. If an SLM/SSM bracket is being installed, proceed to step 2.
    1. Screw thumb screws onto 10-24 x 5/8" Phillips pan head screws. DO NOT fully tighten thumb screws at this time.
    2. Turn projector upside down on a flat surface.
    3. Place nylon spacers on bottom of projector and align them with threaded inserts.
    4. Place the interface bracket onto the bottom of the projector and align it with the holes in the bracket with the threaded inserts and nylon
    spacers on the bottom of the projector.
    5. Position M4 x 20mm pan head mounting screws with M4 washers, and M4 x 20mm flat head mounting screws into the mounting holes.
    Tighten all fasteners at this time, securing the bracket to the projector.
    NOTE: Security screws can be substituted when mounting interface bracket to projector by using the parts and installation
    instructions in the All-Points Security Kit.
    Chief® is a registered trademark of Milestone AV Technologies. All rights reserved.
    (1) Interface Bracket (3) Washer, Flat, M4
    (4) 10-24 Thumb Nuts ** (3) Screw, Phillips Pan Head, M4 x 20mm
    (1) All-Points Security Kit (2) Screw, Phillips Flat Head, M4 x 20mm
    (5) Spacer, Nylon, .500 OD x.194 ID x .500
    **Only used when installing SLB/SSB interface brackets.
    NOTE: Specific to SSB-style and SSM-style interface bracket installation, all appropriate screws come pre-installed as reflected in the
    encircled locations above. DO NOT attempt to substitute and USE ONLY this pre-installed hardware for SSB-style and SSM-style
    interface bracket installation.
    SLB-228 SLM-228
    (N
    ote:
    SSB-
    style i
    nterfa
    c
    e
    b
    r
    a
    c
    k
    e
    t
    o
    n
    n
    e
    c
    t
    i
    o
    n
    s
    a
    r
    e
    e
    n
    c
    i
    r
    c
    l
    e
    d
    )
    (
    N
    o
    t
    e
    :
    S
    S
    M
    -
    s
    t
    y
    l
    e
    i
    n
    t
    e
    r
    f
    a
    c
    e
    b
    r
    a
    c
    k
    e
    t
    c
    o
    n
    n
    e
    c
    t
    i
    o
    n
    s
    a
    r
    e
    e
    n
    c
    i
    r
    c
    l
    e
    d
    )
    Towards front of
    projector
    Towards front of
    projector
Chief RPA228

¿Necesita ayuda?

Número de preguntas: 0

¿Tiene alguna pregunta sobre Chief RPA228 o necesita ayuda? Haga su pregunta aquí. Proporcione una descripción clara y completa del problema y su pregunta. Cuantos más detalles proporcione para su problema y pregunta, más fácil será para otros propietarios de Chief RPA228 responder adecuadamente a su pregunta.

Vea el manual de Chief RPA228 aquí, de forma gratuita. Este manual pertenece a la categoría Soportes de pantalla plana y ha sido calificado por 1 personas con un promedio de 5.3. Este manual está disponible en los siguientes idiomas: Inglés. ¿Tiene alguna pregunta sobre Chief RPA228 o necesita ayuda? Haz tu pregunta aquí

Especificaciones de Chief RPA228

General
Marca Chief
Modelo RPA228
Producto Soporte de pantalla plana
EAN 841872115863, 8418721158634
Idioma Inglés
Tipo de archivo PDF
Desempeño
Tipo de montaje ceiling
Capacidad máxima de peso -kg
Color del producto Negro

ManualPDF.es

¿Busca un manual? ManualPDF.es asegura que encontrará el manual que está buscando en un abrir y cerrar de ojos. Nuestra base de datos contiene más de 1 millón de manuales en PDF de más de 10.000 marcas. Cada día añadimos los últimos manuales para que siempre encuentres el producto que buscas. Es muy sencillo: simplemente escriba el nombre de la marca y el tipo de producto en la barra de búsqueda y podrá ver instantáneamente el manual de su elección en línea de forma gratuita.

ManualPDF.es

© Copyright 2020 ManualPDF.es. Todos los derechos reservados.

Utilizamos cookies para asegurar que damos la mejor experiencia al usuario en nuestro sitio web. Si continúa utilizando este sitio asumiremos que está de acuerdo.

Leer más